

CVS (Thailand) Co., Ltd.
33/1 Soi Promsri, Sukhumvit 39,
Sukhumvit Rd., Wattana,
Bangkok 10110, Thailand.

The following sample was submitted and identified on behalf of the buyer as:

One sample of woven fabric.

Buyer : Pentland Group PLC
Brand : Lacoste
Material Supplier : CVS (Thailand) Co., Ltd.
Finished Product Factory : CVS (Thailand) Co., Ltd.
Sample Description : Canvas 12 OZ 100% Cotton
Lot No./Purchase Order No. : /
Style No. : /
Model Name : /
Material Name : Canvas 12 OZ
Material Code : /
Material Color : Black
Color Code : /
Material Composition : 100% Cotton
Age Grade : Adults
Order Info. : /
Country of Origin : Thailand
Country of Destination : /
Sample Receiving Date : January 14, 2020
Test Performing Period : January 15, 2020 – January 21, 2020
Test Performed : Selected test(s) as requested by applicant against specified requirement (details please refer to result page(s)).

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Report No.

SL4644458

Date: January 21, 2020

Page 2 of 9

Test Results : Please refer to the next page(s).

Conclusion :

(I) Eco Tests

pH value
 Alkylphenol Ethoxylates (APEO) & Alkylphenols (AP)
 Formaldehyde
 Azo Dyes
 Heavy Metal Extractable
 Ortho-Phenyl Phenol Content
 Chlorophenols

Tested Sample

Pass
 Pass
 Pass
 Pass
 Pass
 Pass
 Pass

Remarks :

* = Exceed the limit
 # = Result over 1/2 or 1/3 of client requirement. There is a possibility of failure on one or more components. Retesting on individual component is recommended to determine the compliance of each component to the requirement”
 NA = Not Applicable

Note: Conclusions are based on the test result from the actual sampling of the received sample(s).

**Signed for and on behalf of
 SGS (Thailand) Limited**



**Mali Jattawong
 Softlines Testing Manager**

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Report – Picture Page



* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Component List / List of Materials

Sample No.	Material No.	Component	Material	Color	Fiber Type*	Remark
/	1	Black woven fabric	Textile	Black	Type A	Raw material

* This fiber type identification is for the selection of azo dye testing procedure (i.e. EN 14362-1:2012 or ISO 14362-1:2017).

Note:

Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.

Type B = Textile contains polyester fibers only

Type C = Textile contains man-made fibers and/or man-made blended fibers (except 100% polyester fiber)

(I) Eco Test Results:

pH Value in Textile

Test Method: According to EN ISO 3071:2006.

	<u>CAS-No.</u>	<u>Result</u>
pH value	--	6.3
Conclusion	--	PASS

Note: Extraction medium KCl solution
 pH value of extraction medium 5.0 – 7.5
 Temperature of the extraction solution 22 ± 2 °C

Requirement: 4.0 – 7.5

Alkylphenol Ethoxylates (APEO)

Test Method: Non-leather: With reference to EN ISO 18254-1:2016. Analysis was conducted by HPLC-MS.

	<u>CAS-No.</u>	<u>Result</u>
		1
Nonylphenol Ethoxylate (NPEO)	--	n.d.
Octylphenol Ethoxylate (OPEO)	--	n.d.
Sum of NPEO & OPEO	--	n.d.
Conclusion	--	PASS

Note: n.d. = Not Detected
 mg/kg = ppm
 * = Exceed the limit
 Reporting limit = 20 mg/kg (for individual substance)

**Requirement:
 Sum of NPEO & OPEO 100 mg/kg**

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

(I) Eco Test Results:

Alkylphenols (AP)

Test Method: In house method – Solvent Extraction. Analysis was conducted by HPLC-MS.

	<u>CAS-No.</u>	<u>Result</u>
		<u>1</u>
Nonylphenol (NP)	--	n.d.
Octylphenol (OP)	--	n.d.
Sum of NP & OP	--	n.d.
Conclusion	--	PASS

Note: n.d. = Not Detected
 mg/kg = ppm
 * = Exceed the limit
 Reporting Limit = 10 mg/kg (for individual substance)

Requirement:
Sum of NP & OP 100 mg/kg

Formaldehyde

Test Method: With reference to EN ISO 14184-1:2011. Analysis was performed by UV/VIS spectrophotometer.

	<u>CAS-No.</u>	<u>Result</u>
		<u>1</u>
Formaldehyde	50-00-0	n.d.
Conclusion	--	PASS

Note: n.d. = Not detected
 mg/kg = ppm
 * = Exceed the limit
 # = Exceeds the relevant requirement of the 2 / 3 composite mix.
 Reporting Limit = 5 mg/kg

Requirement:
Baby 16 mg/kg
Adult and Children 75 mg/kg

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

(I) Eco Test Results:

Azo Dyes and Arylamine Salts (Direct Reduction)

Test Method: Textile: With reference to EN ISO 14362-1:2017. Analysis was conducted by GC-MS/HPLC-DAD.

	<u>CAS-No.</u>	<u>Result</u>
		<u>1</u>
4-Aminobiphenyl	92-67-1	n.d.
Benzidine	92-87-5	n.d.
4-Chlor-o-toluidine	95-69-2	n.d.
2-Naphthylamine	91-59-8	n.d.
o-Aminoazotoluene	97-56-3	n.d.
5-nitro-o-toluidine / 2-Amino-4-nitrotoluene	99-55-8	n.d.
4-Chloroaniline	106-47-8	n.d.
4-methoxy-m-phenylenediamine / 2,4-Diaminoanisole	615-05-4	n.d.
4,4'-Diaminodiphenylmethane	101-77-9	n.d.
3,3'-Dichlorobenzidine	91-94-1	n.d.
3,3'-Dimethoxybenzidine	119-90-4	n.d.
3,3'-Dimethylbenzidine	119-93-7	n.d.
4,4'-methylenedi-o-toluidine / 3,3'-Dimethyl-4,4'-diaminodiphenylmethane	838-88-0	n.d.
p-Cresidine	120-71-8	n.d.
4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	n.d.
4,4'-Oxydianiline	101-80-4	n.d.
4,4'-Thiodianiline	139-65-1	n.d.
o-Toluidine	95-53-4	n.d.
4-methyl-m-phenylenediamine / 2,4-Toluyldiamine	95-80-7	n.d.
2,4,5-Trimethylaniline	137-17-7	n.d.
4-aminoazobenzene	60-09-3	n.d.
O-Anisidine	90-04-0	n.d.
2,4-Xylidine	95-68-1	n.d.
2,6-Xylidine	87-62-7	n.d.
4-chloro-o-toluidinium chloride ⁺	3165-93-3	n.d.
2-Naphthylammoniumacetate ⁺	553-00-4	n.d.
4-methoxy-m-phenylene diammonium sulphate; 2,4-diaminoanisole sulphate ⁺	39156-41-7	n.d.
2,4,5-trimethylaniline hydrochloride ⁺	21436-97-5	n.d.
Conclusion	--	PASS

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Note: n.d. = not detectable
 mg/kg = ppm
 * = Exceed the limit
 @ = The amine was detected according to EN ISO 14362-1:2017 with the reducing agent. A similar result was obtained from the procedure carried out without the reducing agent. According to EN ISO 14362-1:2017 Annex C.2.1.2.2, the amine originated from a source other than azo colorants.
 ^ = The amine was detected according to EN ISO 14362-1:2017 with the reducing agent. Confirmation procedure was carried out without reducing agent, according to EN ISO 14362-1:2017 Annex C.2.1.2.2, the amine originated from azo colorants.

Reporting limit = 5 mg/kg (for individual substance)

Requirement: 20 mg/kg (for individual compound)

Remark: Direct reduction refers to the extraction and reduction according to EN ISO 14362-1:2017 clause 10.2 and relevant clauses.
 4-Aminodiphenyl (CAS number 92-67-1), 2-Naphylamine (CAS number 91-59-8) and 4-Methoxy-m-phenylene-diamine (CAS number 615-05-4) can be indirectly generated from some colorants which do not contain these amines azo bound. The use of banned azo colorants cannot be reliably ascertained without additional information.
 In case polyurethane materials are used, e.g. PU foams and coatings and in prints, it cannot be ruled out that certain amines, e.g. 4,4'-methylene-dianiline (MDA, CAS number 101-77-9) and 2,4-toluylen-diamine (TDA, CAS number 95-80-7) are released from the PU component and not from a banned azo colorant. In case of pigment prints care has to be taken that 4,4'-methylene-dianiline (MDA, CAS number 101-77-9) is not released from a source of banned azo colorants but from e.g. a chemical fixing agent.
 The EN ISO 14362-1:2017 methods will enable further cleavage of 4-aminoazobenzene to non-forbidden amines: aniline and 1,4-phenylenediamine. If aniline and/or 1,4-phenylenediamine is not found (i.e. 5.0 mg/kg) by mentioned test method, test result for 4-aminoazobenzene (CAS no. 60-09-3) is considered as "not detected" (i.e. <5.0 mg/kg). Otherwise, the test method of EN ISO 14362-3:2017 will be employed to verify the presence of 4-aminoazobenzene.

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

(I) Eco Test Results:

Extractable Heavy Metal

Test Method: Other materials: With reference to EN 16711-2:2016. Analysis was conducted by ICP-OES / ICP-MS and UV-VIS for Cr VI.

	CAS-No.	Result
		1
Antimony (Sb)	7440-36-0	n.d.
Arsenic (As)	7440-38-2	n.d.
Barium (Ba)	7440-39-3	n.d.
Cadmium (Cd)	7440-43-9	n.d.
Chromium (Cr)	7440-47-3	n.d.
Chromium VI (CrVI)	18540-29-9	n.d.
Cobalt (Co)	7440-48-4	n.d.
Copper (Cu)	7440-50-8	n.d.
Lead (Pb)	7439-92-1	n.d.
Mercury (Hg)	7439-97-6	n.d.
Nickel (Ni)	7440-02-0	n.d.
Selenium (Se)	7782-49-2	n.d.
Conclusion	--	PASS

Note: n.d. = Not detected
 N.A. = Not Applicable
 mg/kg = ppm
 * = Exceed the limit

Requirement

	Reporting limit (mg/kg)	Babies (mg/kg)	Children (mg/kg)	Adults (mg/kg)
Antimony (Sb)	3.0	30.0	30.0	30.0
Arsenic (As)	0.06	0.2	0.2	0.2
Barium (Ba)	100.0	1000	1000	1000
Cadmium (Cd)	0.03	0.1	0.1	0.1
Chromium (Cr)	0.3	2.0	2.0	2.0
Chromium VI (CrVI)	0.3	1.0	1.0	1.0
Cobalt (Co)	0.3	1.0	1.0	4.0
Copper (Cu)	5.0	25.0	25.0	50.0
Lead (Pb)	0.06	0.2	1.0	1.0
Mercury (Hg)	0.006	0.02	0.02	0.02
Nickel (Ni)	0.1	1.0	1.0	1.0
Selenium (Se)	50.0	500	500	500

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

(I) Eco Test Results:

Ortho-Phenyl Phenol Content

Test Method: Modified § 64 LFGB, BVL, B 82.02.8-2001 with alkaline digestion.
Analysis was conducted by GC-MS

	<u>CAS-No.</u>	<u>Result</u>
Ortho-Phenyl Phenol (OPP)	90-43-7	n.d.
Conclusion	--	PASS

Note: n.d.= Not detected
mg/k = ppm
* = Exceed the limit
Reporting limit = 100 mg/kg

Requirement 1000 mg/kg

Chlorinated Phenols

Test Method: Textile: Modified § 64 LFGB, BVL, B 82.02.8-2001 with KOH extraction.
Analysis was conducted by GC-ECD.
Printed Polyester – Modified § 64 LFGB, BVL, B 82.02.8-2001 with alkaline digestion(15 hours at 90°C) – Analysis was performed by GC-ECD/GC-MS

	<u>CAS-No.</u>	<u>Result</u>
2,3,4-Trichlorophenol (TriCP)	15950-66-0	n.d.
2,3,5-Trichlorophenol (TriCP)	933-78-8	n.d.
2,3,6-Trichlorophenol (TriCP)	933-75-5	n.d.
2,4,5-Trichlorophenol (TriCP)	95-95-4	n.d.
2,4,6-Trichlorophenol (TriCP)	88-06-2	n.d.
3,4,5-Trichlorophenol (TriCP)	609-19-8	n.d.
2,3,4,5-Tetrachlorophenol (TeCP)	4901-51-3	n.d.
2,3,4,6-Tetrachlorophenol (TeCP)	58-90-2	n.d.
2,3,5,6-Tetrachlorophenol (TeCP)	935-95-5	n.d.
Pentachlorophenol (PCP)	87-86-5	n.d.
Conclusion	--	PASS

Note: n.d.= not detected
mg/kg = ppm
* = Exceed the limit
Reporting limit = 0.05 mg/kg (for individual substance)

Requirement 0.5 mg/kg (for individual substance)

*****End of Report*****

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

CVS (Thailand) Co., Ltd.
33/1 Soi Promsri, Sukhumvit 39,
Sukhumvit Rd., Wattana,
Bangkok 10110, Thailand.

The following sample(s) was/were submitted and identified by the client as:

One sample of woven fabric, 100% PET Recycle polyester smart canvas 58" in Black 00A color.

Buyer : /
Order No. : /
Style No. : /
Material Type : /
Manufacturer / Vendor : CVS (Thailand) Co., Ltd.
Country of Origin : Thailand
Country of Destination : China
Sample Receiving Date : March 02, 2020
Test Performing Period : March 03, 2020 - March 06, 2020
Test Performed : Selected test(s) as requested by applicant against specified requirement (details please refer to result page(s)).
Test Result(s) : Please refer to the next page(s).

Conclusion :

Chemical Tests

Alkylphenol Ethoxylates (APEO)
Formaldehyde

Result

Pass
Pass

Note: Conclusions are based on the test result from the actual sampling of the received sample(s).

Signed for and on behalf of
SGS (Thailand) Limited



Mali Jattawong
Softlines Testing Manager

"Any holder of this document is advised that should client or third party information be provided as reference with respect to the goods or sample, SGS may, at its discretion, include such information on its certificate or report. However, SGS makes no guarantee on the accuracy of the reference information and assumes no responsibility for any damages and losses arising from use of such information."

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Component List / List of Materials

Sample No.	Material No.	Component	Material	Color	Remarks
/	1	Black woven fabric	Textile	Black	/

Test Result (s):

Alkylphenol Ethoxylates (APEO)

Test Method: Non-leather: With reference to EN ISO 18254-1:2016. Analysis was conducted by HPLC-MS.

	CAS-No.	Result
		1
Nonylphenol Ethoxylate (NPEO)	--	n.d.
Octylphenol Ethoxylate (OPEO)	--	n.d.
Sum of NPEO & OPEO	--	n.d.
Conclusion	--	PASS

Note: n.d. = not detected
 mg/kg = ppm
 Reporting limit = 20 mg/kg (for individual substance)

Requirement:
Sum of NPEO & OPEO **100 mg/kg**

Formaldehyde

Test Method: With reference to EN ISO 14184-1:2011. Analysis was conducted by UV/VIS spectrophotometer.

	CAS-No.	Result
		1
Formaldehyde	50-00-0	n.d.
Conclusion	--	PASS

Note: n.d. = Not detected
 mg/kg = ppm
 Reporting Limit = 16 mg/kg

Requirement
Infant/Toddler **16 mg/kg**
Adults and Children **75 mg/kg**

"Any holder of this document is advised that should client or third party information be provided as reference with respect to the goods or sample, SGS may, at its discretion, include such information on its certificate or report. However, SGS makes no guarantee on the accuracy of the reference information and assumes no responsibility for any damages and losses arising from use of such information."

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SAMPLE PHOTO



*****End of report*****

“Any holder of this document is advised that should client or third party information be provided as reference with respect to the goods or sample, SGS may, at its discretion, include such information on its certificate or report. However, SGS makes no guarantee on the accuracy of the reference information and assumes no responsibility for any damages and losses arising from use of such information.”

*This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

CVS (Thailand) Co., Ltd.
33/1 Soi Promsri, Sukhumvit 39,
Sukhumvit Rd., Wattana,
Bangkok 10110, Thailand.

The following sample(s) was/were submitted and identified by the client as:

One sample of woven fabric, Fireball Denim, 85% Cotton 13% Polyester 2% Spandex in Vendor's color washed #3 color.

Buyer : /
 Order No. : /
 Style No. : /
 Material Type : /
 Manufacturer / Vendor : CVS (Thailand) Co., Ltd.
 Country of Origin : Thailand
 Country of Destination : China
 Sample Receiving Date : March 02, 2020
 Test Performing Period : March 02, 2020 - March 06, 2020
 Test Performed : Selected test(s) as requested by applicant against specified requirement (details please refer to result page(s)).
 Test Result(s) : Please refer to the next page(s).

Conclusion	:	<u>Chemical Tests</u>	<u>Result</u>
		Alkylphenol Ethoxylates (APEO)	Pass
		Formaldehyde	Pass
		Metals (Extractable)	Pass

Note: Conclusions are based on the test result from the actual sampling of the received sample(s).

Signed for and on behalf of
SGS (Thailand) Limited



Mali Jattawong
Softlines Testing Manager

"Any holder of this document is advised that should client or third party information be provided as reference with respect to the goods or sample, SGS may, at its discretion, include such information on its certificate or report. However, SGS makes no guarantee on the accuracy of the reference information and assumes no responsibility for any damages and losses arising from use of such information."

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Component List / List of Materials

Sample No.	Material No.	Component	Material	Color	Remarks
/	1	Blue/white woven fabric	Textile	Blue/white	/

Test Result (s):

Alkylphenol Ethoxylates (APEO)

Test Method: Non-leather: With reference to EN ISO 18254-1:2016. Analysis was conducted by HPLC-MS.

	CAS-No.	Result
		1
Nonylphenol Ethoxylate (NPEO)	--	n.d.
Octylphenol Ethoxylate (OPEO)	--	n.d.
Sum of NPEO & OPEO	--	n.d.
Conclusion	--	PASS

Note: n.d. = not detected
 mg/kg = ppm
 Reporting limit = 20 mg/kg (for individual substance)

Requirement:
Sum of NPEO & OPEO 100 mg/kg

Formaldehyde

Test Method: With reference to EN ISO 14184-1:2011. Analysis was conducted by UV/VIS spectrophotometer.

	CAS-No.	Result
		1
Formaldehyde	50-00-0	n.d.
Conclusion	--	PASS

Note: n.d. = Not detected
 mg/kg = ppm
 Reporting Limit = 16 mg/kg

Requirement
Infant/Toddler 16 mg/kg
Adults and Children 75 mg/kg

"Any holder of this document is advised that should client or third party information be provided as reference with respect to the goods or sample, SGS may, at its discretion, include such information on its certificate or report. However, SGS makes no guarantee on the accuracy of the reference information and assumes no responsibility for any damages and losses arising from use of such information."

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Result (s):

Extractable Heavy Metal

Test Method: Other materials: With reference to EN 16711-2:2016. Analysis was performed ICP-OES or ICP-MS.

	<u>CAS-No.</u>	<u>Result</u>
		1
Antimony (Sb)	7440-36-0	n.d.
Arsenic (As)	7440-38-2	n.d.
Barium (Ba)	7440-39-3	n.d.
Cadmium (Cd)	7440-43-9	n.d.
Chromium (Cr)	7440-47-3	n.d.
Cobalt (Co)	7440-48-4	n.d.
Copper (Cu)	7440-50-8	n.d.
Lead (Pb)	7439-92-1	n.d.
Mercury (Hg)	7439-97-6	n.d.
Nickel (Ni)	7440-02-0	0.2 mg/kg
Selenium (Se)	7782-49-2	n.d.
Conclusion	--	PASS

Note: n.d. = Not detected
mg/kg = ppm

Requirement

	<u>Reporting limit</u> <u>(mg/kg)</u>	<u>Infants/toddlers</u> <u>(mg/kg)</u>	<u>Adults</u> <u>(mg/kg)</u>
Antimony (Sb)	3.0	30.0	30.0
Arsenic (As)	0.1	0.2	0.2
Barium (Ba)	100.0	1000	1000
Cadmium (Cd)	0.05	0.1	0.1
Chromium (Cr)	0.5	2.0	2.0
Cobalt (Co)	0.5	1.0	4.0
Copper (Cu)	5.0	25.0	50.0
Lead (Pb)	0.1	0.2	1.0
Mercury (Hg)	0.02	0.02	0.02
Nickel (Ni)	0.1	1.0	1.0
Selenium (Se)	50.0	500	500

“Any holder of this document is advised that should client or third party information be provided as reference with respect to the goods or sample, SGS may, at its discretion, include such information on its certificate or report. However, SGS makes no guarantee on the accuracy of the reference information and assumes no responsibility for any damages and losses arising from use of such information.”

* This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SAMPLE PHOTO



*****End of report*****

“Any holder of this document is advised that should client or third party information be provided as reference with respect to the goods or sample, SGS may, at its discretion, include such information on its certificate or report. However, SGS makes no guarantee on the accuracy of the reference information and assumes no responsibility for any damages and losses arising from use of such information.”

*This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.